Body,container reach stacker,RSC45C2 SANY BHR

 


 

 

 

Part No.

Description

10749109

System, power

10450696

System, hydraulic

10918514

Assembly, frame

12370923

Subassembly, cab, container reach stacker

10422631

Assembly, operating console

10479872

System, electrical

10117173

Assembly, nameplate

10424819

Axle, steering

12617059

System, lubrication

A810312000280

Assembly, spreader, SDJ450

10419481

Assembly, boom

A810103070033

System, traveling

13061144

Assembly, working oil tank

10945119

Assembly, fuel tank

10679877

Mechanism, cab moving

10550953

System, air conditioning

13132018

System, fire extinguisher

 


 

 

 

Part No.

Description

12329561

System, torque conversion-gearshift

B220200000104

Engine

12334660

Assembly, air outtake

12334679

System, air cooler

10016497

System, fuel

10749106

Assembly, air intake

60100352

Absorber, shock

A210111000301

Screw

A210401000007

Washer 22GB93

A820102010510

Washer

10181681

Support, engine

A210110000083

Bolt

A210401000006

Washer Lock M20

A210405000008

Washer Flat M20

A210307000029

Nut

A210110000058

Bolt M18×60GB5783

A210401000005

Washer 18GB93

A229900001360

Washer 18GB97.1

A210307000004

Nut M18GB6170

A210111000120

Bolt M10x45

A210401000001

Washer Lock M10

B210299000026

Inner hexagon screw

 


 

 

 

Part No.

Description

60012072

Washer, spring

11765895

Elicitation, dipstick

60014677

Body, pipe clamp

60014672

Body, pipe clamp

13313376

Support, engine

 


 

 

 

Part No.

Description

B230103002607

Hose, rubber

A229900005971

Bolt

A210401000003

Washer 14GB93

A820205001462

Connector, oil outlet pipe

A829900001449

Bolt

A210401000001

Washer Lock M10

A210111000018

Bolt M10X25

21027073

Hose, rubber

B210780000671

Connector, pipe

A820205001862

Joint, pressure sensor

A210434000006

Washer

60308536

Transmission

A829900001453

Bolt

A210401000006

Washer Lock M20

12612970

Support, gearbox

A210101000018

Bolt

A210405000003

Washer

A210401000004

Washer

A820606030987

Absorber, shock

A210110000009

Bolt

A210307000001

Nut

A210401000002

Washer

 


 

 

 

Part No.

Description

A210405000001

Washer

 

 

 

Part No.

Description

A810102060047

Support, oil filter

A210111000023

Bolt M10x30

B210780000030

Fitting 79×77×57mm

 


 

Leave a Reply

Your email address will not be published. Required fields are marked *